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Client Name ~ Shenzhen EcoFlow Technology Limited
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i . city, Nanshan District, Shenzhen, 518055, China
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Product Name ~ R600 Portable Power Station Solar Generator

77 i 44 PR  (EEEOKFH AR FELUK R RE IR
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1. SAMPLE DESCRIPTION #¥ i #i4:

Sample Name: R600 Portable Power Station | Sample Model: | EF4
BE R 2 Solar Generator AR
45 A 3N K P REHE FE KR FEL
RER &
Manufacturer: Shenzhen EcoFlow Technology Limited
13 e BN ErE QIR AR A A
Address of manufacturer: | Room 607, Block G3, TCL Science Park International E city, Nanshan
) 3 T Hi - District, Shenzhen, 518055, China
YR L X TCL EPr E # G3 # 607 =
Factory: Shenzhen EcoFlow Technology Limited
TR BN B QIHRHEA IR AR
Address of factory: Room 607, Block G3, TCL Science Park International E city, Nanshan
T Huihk District, Shenzhen, 518055, China
YT L X TCL HFF E 4 G3 # 607 =
Battery Nominal | 28.8V Rated Capacity: 10000mAh Trademark: ECOFLOW
Voltage: WERE 288Wh FRIA
FEL R B R
Charge Current: | 5000mA Maximum 8000mA End Charge 1200mA
75 B B Continuous Charge Current:
Current: A B
BOKNEELE TS R
Cut-off Voltage: 24.8V Maximum 29000mA Limited Charge | 33.6V
&k E Discharge Current: Voltage:
ORI R 70 B PR 1l B8 I
SampleLimited 26V
Charge Voltage:
LT R
E
Cells Number: 40 Cell Model: INR18650 Cell Rated 2000mAh
A SN el Capacity:
BGAE R &
Date of Sample Received: | Jun. 12, 2020
B H 20204 06 A 12 H
Date of Test: Jun. 12, 2020 to Jun. 24, 2020
ez = HA 2020406 A 12 H % 2020406 H 24 H
Tested by: @ % YéL Checked by: 4‘9 {:Z % Approved by: ;fm
gl HiZ - i

Shenzhen Anbotek Compliance Laboratory Limited Gpde: AB-BAJ<U5-b
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao’an District, @ Hotline
Shenzhen, Guangdong, China 2/ 400-003-0500
Tel:(86)755-26066126  Fax:(86)755-26066021  Email:service@anbotek.com www.anbotek.com
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2. REFERENCE METHOD Z:% /5%

United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria (ST/SG/AC.10/11/Rev.6/Amend.1)
CHEA I O T fa e B iz fa i) i B —iRX g AR e ) (ST/SG/AC.10/11/Rev.6/Amend.1)

3. EQUIPMENT LIST #4577

Name of equipment /Model Serial No. Due Date
W& BRI 95 RAEA R
Low Pressure Test Machine

AL v 2 I e A SE-132 2021-03-10
BE-DY-125

High Fast Temperature&Humidity Chamber

PR AR A SE-1488 2020-07-30

ZJ-KSWB1506

Vibration Machine

IRzh & SE-439 2020-10-13
EV103V

Shock Machine

Hitkab o & SE-440 2021-04-01
HSKT-10

Thermostat Short-circuit Testing Machine

T Y A g I L SE-133 2021-03-10
BE-1000W

Impact Testing Machine

fi 7B AL SE-136 2020-07-31
BE-5060

Battery Charge And Discharge System

FAL I S R Gt SE-1507 2020-08-20
CT-4002-80V40A-NA

TRUE RMS multimeter

EEWANEES SE-511 2021-03-10
MS8040

Electronic scale

MR SE-1483 2020-07-31
CHS-D

Temperature rise recorder

T A SE-004 2021-03-15
34970A

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b

Address: East of 4/F., Building A, Hourui No:3 Industrial Zone, Xixiang Street, Bao’an District, @ Hotline
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4. ENVIRONMENTAL CONDITIONS OF THE TEST #5241

Temperature: (2015) °C R.H.: (40~70) %RH

T AHXT R R
5. TEST ITEM AND CONCLUSION 301 B & 45
ITEM SAMPLE NUMBER | STANDARD CONCLUSION
M7 H FE a5 PATFRUE g5
Altitude simulation &= EEA54L B1~B4, B5~B8 PASS it
Thermal test #ulil i PASS it
Vibration #zzl PASS jiit
Shock ' ST/SG/AC.10/11/Rev. PASS jiid
External short circuit #h 3 %6 i 6/Amend.1 PASS it
Impact ## C21~C25, C26~C30 PASS it
Overcharge I £ 7T H B9~B12, B13~B16 PASS it
Forced discharge i fill it F. C1~C10, C11~C20 PASS it
Notes ii#:

B1~B4: Batteries at first cycle in fully charged states;
R A AN TR ] 7 42 78 RRAS Y Rt
B5~B8: Batteries after 25 cycles ending in fully charged states;
MBS 25 AN TR TS 58 4 e RUIRAS O L ;
B9~B12: Batteries at first cycle in fully charged states;
DNER S FEIBHL A B 5 4 78 HIRAS ) FEL L
B13~B16: Batteries after 25 cycles ending in fully charged states.
NERE 25 7R TRUE BTG 58 4 70 RUIRAS T it
C1~C10: Single cell batteries at first cycle in fully charged states;
AR AN FR T JE Y 5 4 7 IR A ) B R R FL
C11~C20: Cells after 25 cycles ending in fully discharged states.
NEE 25 TR TR TG 58 A HUIRAS T LS
C21~C25: Cells at first cycle at 50% of the design rated capacity;
A A A TR A 50% B HAIUE 25 RS IR LR
C26~C30: Cells at 25 cycle at 50% of the design rated capacity;
NE 25 A 7R R 50% %4 e 2 ELIRAS IR LGS

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b
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6. TEST METHOD 3t /5%

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:
Mass loss(%) = (M1-M2) / M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
NS RS B R 0 AT PP AT 5 T4 2 T.5. 35 T.6 A1 7.8 MAE FH AR 3 #histieniad iy vt i i its o 18
55 7.7 AT DM A R S AE e T.1 22 T.5 i R AR AR it A T, DAEIINAAE 5 7o Ha e e iad g vt
A R T

FLER (%)= (Mi-M2)/M1 *100
A M1 RSLIRATR R &, M2 2R E. SRR T RFIEE, IR

JRSEGPS
Mass loss limit
Mass M of cell or battery o
s 2 JIR=Einl
H 5 5 Lt M HAB R
M<1 73(g) 0.5%
1gsM<75 7i(g) 0.2%
M>75 7i(g) 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T AR
I FEEA FL B AE R A5 T BUIS T 1.6 TR EEIR B (20°C5°C)  FAFI A /D 6 /M
FORAUSHEM TSR T ok, TR, ToiEk, JF HARAS IR S B B AR 1
Ji (PFF i L  AS /N T AR AT IX — SE G FT FEUR 1 90%. A 0 HL R 2SR ANTE T 56 A TSR RAS [R5
TV TIEERIS

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 + 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b

Address: East of 4/F., Building A, Hourui No:3 Industrial Zone, Xixiang Street, Bao’an District, @ Hotline
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T.2 Hik

6 O N I S 7 6 TR E 55T 72°C22°C ISR AF N AR D 6 /NI, 455 PR 1R L
SE1-40°C£2°C [T P A D 6 /NI o PR HR i 16 T 2 2 1] ) B KR TR) (] B 30 208k AR PP 5
ST, 5810 R, EFER T S UG AT IR A SR (20°C25°C) A7 24 /Mo X T KA H
AVRTHL, 2 R T4 6 T BE R [R) 22/ By 12 /N

FORHSATHEMTCE I . EH R AR, ToRZRAMTCE K, I HAR M R al f e 10
J& BT F AN T AR AT X — B B R 90%. A 5% H R IR AN IE H T 58 O BIRAS 1 156 e
AR .

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 #%3)

ROV R X [ T IREDLF &, (EASE R ASALTE,  JFReHEmh AT SEUAERR RSN . IRBINZ IE
ST, XRBEARBAEAE THZ A1 200Hz 2 18], fEFIR] 7THz, #5156 738l X —IRENFZA =M
LA B RO 22 BT A AR T [ AT 12 Wk, SO 3 /N e —NIRBN T 06 5 i 1 L

PEXTE AR, SR TEAE 12 T i B E I CRUESRI N ) Fxs 12 -5
BRI A BT A

X RGN i I 7HZ JTR, OR3F 1g IROINERE, BRI S] 18Hz. SR)5 KR (R
FFE 0.8mm (S8 1.6mm) , FEIGINAER B3] IR LA F] 89 (HFL)0y 50HZ) o K AniE
IREFAE 8g ELEIHIZNE I E) 200HZ.

XPRBL L M 7 BRZETFAEOREF 1gn FEAE IR B B BIAAIE B 18 2% A5 KR (R RF(E
0.8 =K (ETHE 1.6 ZK) FHIG IR E B S K ME AR 2gn IRFRL) )y 25 25 o IR s 52
TREFIE 2gn ELEIFZIE N 2] 200 H#2%.

SORHUSH TGS O A, oMk, JF HAaA e it sl it e R 5
J& I R AS /N T AR AT X — B0 HT H R Y 90% . A G LR B SRANIE FH T 58 A RS 1R Fe
ASATEL I
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T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

3 Minimum peak acceleration Pulse duration
Battery i CONTY IS R SR ]
150 gn or result of formula
Small batteries /N Hi it Acceleration(gn)= (10085()} 6 ms
mass *

whichever is smaller
50 gn or result of formula

30000)
mass *

whichever is smaller
* Mass is expressed in kilograms.

11 ms

Large batteries K2 Hijth Acceleration(gn)= [

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 it

T FRO R L FH IR A S R X T AE e B b, SO SR AT F T BT e T

BN HS A 32 B KNI FE 150g Ak 7] 6 2 FP R RS2 i . 54k, KBRS E
IR 52 e KNI 50g ARk RFSES ] 11 Z AP IE5X B .

HL 20128 52 2 TE 5238 vk PR WA A AT B8 X e T P b L PR ol o /N2 e P e R 82 ) ) Ay 6
RPN ORI B ) KRR SR (8] 9 1 ms. T 2 2R T U1 SRR L AR S5 /)R A I %

TN FRES B R AT = A A B B ) 222 T L IE T R 252 =ikl #635 F RO M &% =K
My, BILRRZ 18 kb

FORAUESHHM TSR . TR ToR. ToRERAITCHE K, IF HARAS IR0 F S BB A 1
Ji [P AN /IN T AR AT IX — 3G AT FLUER 1 90%. A 0 HL R B2 SRANTE FH T 56 A TSR RAS (56
UV LIEE RIS

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b
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This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 AR R

TE— 2 IR B) P et sl it i HL AR R IA 31 57+4°C S 51RSE MITERE, IR THIN TR e - Ha 25k
EE?{EE‘JR?‘%MM)”M I HA P A R . ﬁu%‘%LﬁFWEwB%T NETAT IS /N Y S B L ) 2 i T
FDREE: 6 /NI, KB HE R N F D R 12 /NI . SRS HUES B FL TR 57°C24°C R4 A2 A HLFH
/T 0. 1 EA!Z!E’J%E%MEFO

X — R A NLTE HELCS B AP SRR R 1] 57°C24°C JaHFaiZ /b 1 /hi), BiaE K it f g
N EEERRTHE R — I ORFFC T SR A .

L AN 1 KR [ 7 2/ FE PSR B AT

BRSNS IR A 170°C,  Jf BAERKE AR AR S 5 6 /N N Tofidd, Tomk
A, Tl

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 /4
it GEHTEAADNT 18 ZARM BRI HLAD

R FELOS B R RS A B B3R T |, — AR 316 BUANGE N BE e oLy, B ELAT
15.8 K01 2K, KEEE/D 6 HOK, s HKmINE, MoFHZKE, K91 Tw+0.1 T
O ELHE M 6142.5 UK AL Bk SR AR A AL, AR — N LF- 3 BEHE I . R AR A RE g d /N
e L PE B TE I DA . EPUEEE TE T 5 SR R K SO R R 90 [EE T .

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-05-b
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B A A, PSP IE R TP AT H S RRAE Bl O Y B4R 15.8£0.1 2K 3R (I
. R-ulFE A g2 k.

PR CBkEIG. 4838, B M/AFn et M B4R /N T 18 2K B AE Hts)
H FES B2 O BT AP RT3 e, 55 R 0 B oK, 7838 — /N efih b IR R K 4
N5 KA, BRI T, EBEHMLL N =M —:
(a)  JthnfF1 &k %) 13KN£0.78KN;
(b)  HUSHHE 2D 100mV;
(©)  HLOVARTEIA R JE4h JE 1) 50%8% LA .o
— HIAFR KK 7. B TR 100mV 8iE 2, sk B R 2 /K IR B 1) 50%, BT FRIE 77 .
7 | 5 E WIS IV -7 0 11 B 1 8V N R A= SO T VNS 1 B T ) A SO = | A=A A S B
=N
FEAREE FC B U — IR B R IR . R 4R S5 6 /N o 36 R FH 2 1) A e oA
TR () R AN B 2 B S AT
SR B B R O A R IR AN 170°C,  IF HAEREG R SR8 5 6 /N TofRAA, &
K

T.7 Overcharge
The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 WdEERE

78 L FEL I A 20T 1A o S V) B KRR 78 L R IR R % o k6 R BN RIS AN R

(a) il e AR 78 LR AN KT 18V I, 0 P i /) HEL i A P b e R 78 L ) A8 £
22V P BN
(b)) il e AR 78 B K T 18V I, e e /N R B Dy i K e B LR ) 1.2 i o
BIGNAEPA IR B T AT, #EAT G (S TR Ny 24 /N
TR B A IR AR ARG 5 7 RN, oK.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 il
FEANHUE NAEIR R FE N5 12V B H H YR AR BB 7 R s PR AT &5 T 1 7 28 s O e s P L )
ST R R

R34 K/ INAURE AR ) R L A7 er S e r B R R, PB4 e IO LI . A FE AT
SR FRCHL 0 F IR ] o S8 LA E A BBk DAAT AR 16 L
R AL S H AL SRS AR TP AR 5 7 RN EMRA, oK.
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7. TEST PROCEDURE M2 7

Marking %i*5 434

v

Pretreatment Tk ¥

v
v v v v

B1-B4. B5-B8 C21~C25, C26~C30 B9-B12, C1~C10, C11~C20

¢ B13-B16

Altitude simulation

T LA A

v

Thermal test
AR

¢ A4 v v

Impact &7 Overcharge Forced discharge
Vibration &z} R SR 1) T

Shock i

v

External short circuit

A1 R
¢ v v  /

'

Analysis 35 AbH
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8. DATA iR
T.1 Altitude simulation = & 1541

No. Pre-test i A1 After test iR 5 Mass Voltage | Whether leakage,
SERi] Mass | Voltage Mass Voltage loss loss venting,
s JR L J L JRESH | R TR ditsasseflmbé)\/(,/N)
R R (%) (%) rupture, fire
e | ARV ose Ry HEBR, H5 W
&, BRRAE K G’
1)
B1 5227.35 5.098 5227.35 5.098 0.00 0.00 N
B2 5226.98 5.106 5226.92 5.106 0.00 0.00 N
B3 5228.41 5.103 5228.18 5.102 0.00 0.02 N
B4 5227.32 5.095 5227.32 5.095 0.00 0.00 N
B5 5226.95 5.104 5226.95 5.104 0.00 0.00 N
B6 5228.43 5.089 5228.01 5.089 0.01 0.00 N
B7 5228.18 5.094 5228.18 5.094 0.00 0.00 N
B8 5227.64 5.099 5227.64 5.099 0.00 0.00 N
T.2 Thermal test #ulljix
No. Pre-test M A After test 5 Mass Voltage Whether leakage,
HLth Mass | Voltage Mass Voltage loss Loss venting,
s R L J L BT | AT disassefmb;)\/(,/N)
. - (%) (%) rupture, fire
ze | AV e | RV HEBR, H5 W
&, Rk G
I75)
B1 5227.35 5.098 5226.82 5.092 0.01 0.12 N
B2 5226.92 5.106 5226.22 5.097 0.01 0.18 N
B3 5228.18 5.102 5227.64 5.093 0.01 0.18 N
B4 5227.32 5.095 5227.05 5.087 0.01 0.16 N
B5 5226.95 5.104 5226.28 5.096 0.01 0.16 N
B6 5228.01 5.089 5227.61 5.082 0.01 0.14 N
B7 5228.18 5.094 5227.69 5.086 0.01 0.16 N
B8 5227.64 5.099 5226.87 5.092 0.01 0.14 N
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SR %12 73 16 i
T.3 Vibration )
No. Pre-test M T After test Ji )5 Mass Voltage Whether leakage,
Ha T Mass | Voltage Mass Voltage loss Loss venting,
'S i Gl i it MR | FETH | IR T difassirnbg(ym)
R R (%) (%) rupture, fire
%@ | RV | @ | RV o e
i, BRI K G2
1%5)
B1 5226.82 5.092 5226.82 5.092 0.00 0.00 N
B2 5226.22 5.097 5226.22 5.097 0.00 0.00 N
B3 5227.64 5.093 5227.62 5.093 0.00 0.00 N
B4 5227.05 5.087 5227.05 5.087 0.00 0.00 N
B5 5226.28 5.096 5226.28 5.096 0.00 0.00 N
B6 5227.61 5.082 5227.61 5.081 0.00 0.02 N
B7 5227.69 5.086 5227.58 5.086 0.00 0.00 N
B8 5226.87 5.092 5226.87 5.092 0.00 0.00 N
T.4 Shock 7
Peak acceleration: 138.9 gn, Pulse duration: 6 ms
WA PR E: 138.9gn,  fikyfit[Al: 6 ms
No. Pre-test JlliR Hif After test i )5 Mass Voltage Whether leakage,
G5 Mass | Voltage Mass Voltage loss Loss venting,
R RS R H JRETH | HE TR ditsassefmbg/(,/N)
. - (%) (%) rupture, fire
i(9) R(V) 5i(9) R(V) T A
A, WA A G2
1)
B1 5226.82 5.092 5226.82 5.092 0.00 0.00 N
B2 5226.22 5.097 5226.22 5.096 0.00 0.02 N
B3 5227.62 5.093 5227.39 5.093 0.00 0.00 N
B4 5227.05 5.087 5227.05 5.087 0.00 0.00 N
B5 5226.28 5.096 5226.28 5.096 0.00 0.00 N
B6 5227.61 5.082 5227.43 5.082 0.00 0.00 N
B7 5227.58 5.086 5227.58 5.086 0.00 0.00 N
B8 5226.87 5.092 5226.82 5.092 0.00 0.00 N
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T.5 External short circuit 4555 2%

No. %5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
B i AAEA, B, ER GER)
B1 57.8 N
B2 58.3 N
B3 57.6 N
B4 57.7 N
B5 58.1 N
B6 57.9 N
B7 57.5 N
B8 57.8 N

T.6 Impact f#d;

No. %5 Peak temperature (°C) Whether disassembly, fire (Y/N)
H e i AR, K G

Cc21 88.3 N

C22 88.5 N

C23 89.3 N

C24 87.9 N

C25 88.4 N

C26 88.6 N

c27 87.8 N

Cc28 87.2 N

C29 87.4 N

C30 86.6 N

T.7 Overcharge i 75 H
No. %5 Whether disassembly, fire (Y/N)
A, EK GRS

B9 N

B10 N

B11 N

B12 N

B13 N

B14 N

B15 N

B16 N
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T.8 Forced discharge 5| i Hi

No. ‘s Whether disassembly, fire (Y/N)
A, R CGEITE)

C1
Cc2
C3
C4
C5
C6
c7
C8
C9
C10
C11
C12
C13
C14
C15
C16
C17
C18
C19
C20

Z\Z\Z\Z\Z\Z|Z|Z\Z|Z|Z|Z\ZZZZ2Z2Z2ZZ2
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WG
9. PHOTOS OF THE SAMPLE #¥ /5l Fr

Battery Hiith

iAINO 1s3as viag

I

0123456780 101112131415161718192021

VA

Cell B

111213141516 17 181

A

12345867829
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DECLARATION
Pt

1. United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of
Tests And Criteria(ST/SG/AC.10/11/Rev.6/Amend.1).

CHEA [ 25T R S s i i) S — B AR v T4 )
(ST/SG/AC.10/11/Rev.6/Amend. 1)

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,
Bao'an District, Shenzhen, Guangdong, China
DRSS 2 PRI A DU P A B 2 ]
tuhk: ARAE RN F = X 2 38 e R = Tk XARRAE R

3. This report shall not be revised and deleted.

AAR A BEAE A B
4. The test results presented in this report are only relevant to the test sample.
AR tH IS8 45 RA 5 iR G FE h A K

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR AR R GRS AR A IR AR B v o0 N AR TEfe . )i 2

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BrRARA IR, 5 M JCTRYIN 2 AR I B 00 A7 BR 2> =] A5 T St E AR 3 A A5 48 20 B 1

-- End of report --

- R
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